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Parts Breakdown 5044KB

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 421362-7 CAP, 5044KB  1
 2 151979-9 DUST CAP COMPLETE, 5044KB  1
 3 344698-6 EARTH PLATE, 5044KB  1
 4 416740-4 DUST BOX L, 5044KB  1
 4 416740-4 DUST BOX L, 5044KB  1
 5   265995-6   TAPPING SCREW 4X18, 4323K  2
 6 416739-9 DUST BOX R, 5044KB  1
 6 416739-9 DUST BOX R, 5044KB  1
 7   819003-1   MAKITA LABEL, 5057KB  1
 8 922362-5 H.S.H. BOLT M6X40, 5044KB  1
 9 272230-5 LEVER 54, 5037NB  1
 10 252160-6 HEX NUT M6, 5044KB  1
 11 231955-0 RING SPRING 12, 5037NB  1
 12 651290-4 SWITCH, 5044KB  1
 13 421645-5 DUST COVER, 5044KB  1
 14 851587-3 NAME PLATE, 5044KB  1
 15 645006-7 NOISE SUPPRESSOR (106-013)  1
 16 265995-6 TAPPING SCREW 4X18, 4323K  4
 17 911268-2 P.H. SCREW M5X45, HP2010N  3
 18 682503-2 CORD GUARD 8-90, 9005B  1
 19 660023-6 N/A  1
 20 687063-9 STRAIN RELIEF, 4323K  1
 21 265995-6 TAPPING SCREW 4X18, 4323K  2
 22 191963-2 CARBON BRUSH CB-303 SET, 9227C  1
 22 194996-6 CARBON BRUSH SET CB-303, 9227C  1
 23   643750-0   BRUSH HOLDER CAP, HM1100C  2
 24 151539-7 MOTOR HOUSING COMPLETE, 5044KB  1
 24 153690-9 MOTOR HOUSING, 5044KB  1
 25   331544-2   PIPE 9, 5044KB  1
 26 253804-1 F. WASHER 6, 6012HDW  1
 27 416743-8 HANDLE COVER, 5044KB  1
 28 632278-3 SUPPORT COMPLETE, 5044KB  1
 29 634141-6 FIELD 115V, 5044KB  1
 30 266095-5 TAPPING SCREW 5X55, KP0810  2
 31 416744-6 BAFFLE PLATE, 5044KB  1
 32 210005-4 BALL BEARING 608DDW, 9031  1
 33 681644-1 INSULATED WASHER, 9227C  1
 34 516346-9 ARMATURE ASS'Y, 5044KB  1
 35 210059-1 BALL BEARING 6000DDW, HR4040C  1
 35   211088-7   BALL BEARING 6000DDW, 9005B  1
 36 226504-6 HELICAL GEAR 17, 5044KB  1
 37 961011-9 STOP RING E-4, 4301BV  1
 38 344693-6 SHAFT LOCK, 5044KB  1
 39 233092-6 COMP. SPRING 5, 5740NB  1
 40 151538-9 GEAR HOUSING COMPLETE, 5044KB  1
 40 153331-7 GEAR HOUSING COMPLETE, 5044KB  1
 41   262523-8   RUBBER SLEEVE 6, 5044KB  1
 42 211023-5 BALL BEARING 607LB, 9031  1
 43 226505-4 HELICAL GEAR 47, 5044KB  1
 44 257012-6 RING 12, 5044KB  1
 45 285819-0 BEARING RETAINER 22-33, 5044KB  1
 46 211129-9 BALL BEARING 6201DDW, N9501B  1
 47 323827-4 SPINDLE, 5044KB  1
 48 317109-4 BEARING BOX, 5044KB  1
 48 317575-5 HOUSING W/O BEARING, 5044KB  1
 49   265034-2   C.S.H. SCREW, 5740NB  2
 50 344725-9 THICKNESS RING, 5044KB  1
 51 231744-3 TEN. SPRING 4, 5600DW  1
 52 344692-8 SAFETY COVER, 5044KB  1
 53 911118-1 P.H. SCREW M4X12, 6221D  1
 54 344699-4 COVER GUIDE, 5044KB  1
 55 344697-8 DUST COVER, 5044KB  1
 56 961151-3 RETAINING RING S-32, 5044KB  1
 56 961171-7 RETAINING RING (EXT) ROUND S-32  1
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 57   267722-7   CUP WASHER 12, 5044KB  1
 57 267773-0 CUP WASHER 12, 5044KB  1
 58   224115-1   INNER FLANGE 34 5044KB  1
 58 224425-6 N/A  1
 59   224116-9   OUTER FLANGE, 5005BA  1
 59 224427-2 N/A  1
 60   266024-8   H.S.H. BOLT M6X20, 5740NB  1
 61 344696-0 DEPTH GUIDE, 5044KB  1
 62 266195-1 CAP SQUARE BOLT M6X90,5044KB  1
 63 911118-1 P.H. SCREW M4X12, 6221D  4
 64 266208-8 HEX SOCKET HEAD BOLT M6X8, 5044KB  1
 65 252103-8 HEX. LOCK NUT M5-8, 5007FK  1
 66 265708-5 SCREW M6X20, LS1011  1
 67 231316-4 COMP. SPRING 7, 5005BA  1
 68 265068-5 PAN HEAD SCREW M5, 5044KB  1
 69 317108-6 BASE, 5044KB  1
 70 421672-2 PACKING, 5044KB  1
 71 213276-2 OIL SEAL 18,5044KB  1
 72 213525-7 O-RING 36,5044KB  1
 1,001 165240-8 GUIDE RULE, 5044KB  1
 1,002 783203-8 HEX WRENCH 5, 2708  1
 1,003 721012-7 TCT SAW BLADE  1
 5,001 654532-5 TERMINAL BLOCK, 9523NB  1
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